Science of the Total Environment 906 (2024) 167154

et

ELSEVIER

Science of the Total Environment

journal homepage: www.elsevier.com/locate/scitotenv

Contents lists available at ScienceDirect

Science or e
Total Environment

L))

Check for

Unlocking energy potential: Decarbonizing water reclamation plants with wisied
salinity gradient energy recovery

T. Sampedro, L. Gémez-Coma, 1. Ortiz, R. Ibafiez

Departamento de Ingenierias Quimica y Biomolecular, Universidad de Cantabria, Av. Los Castros 46, 39005 Santander, Spain

HIGHLIGHTS

e SGE-RED as opportunity to promote
sustainable water reclamation.

o Decarbonisation of reclamation pro-
cesses in EU UWWTPs.

o Identification of promising EU UWWTPs
[...]
(>500,000 p.e.) wastewater treatment plants.

Italy stands out with 84 wastewater treatment facilities potentially
suitable for simultaneous water reclamation and SGE recovery. This
high number of suitable sites is closely related to the country’s large
coastal area, with a total of 7914 km. In terms of the physical treatment
capacity of these plants, it can be seen that 19 of them are large or mega
large plants, so the energy recovery capacity will be enhanced and the
associated energy efficiency is also higher in this type of treatment
plants (Gu et al., 2017).

France occupies the second place as the country with the most
adequate sites for reclaimed water facilities, with 37 UWWTPs, divided
between the Mediterranean coast and the Atlantic coast, where 22 and
15 UWWTPs are located, respectively.

Spain has 35 UWWTPs appropriate for the implementation of SGE-
RED systems, according to the established selection criteria, with 19
of them located on the Mediterranean coast of the country, while the
remaining 16 UWWTPs are located on the South and North Atlantic
coast. This country presents the highest potential for the achievement of
energy self-sufficiency having a greater number of large treatment
plants and mega large treatment plants than the other countries. Ana-
lysing the size distribution of the selected Spanish plants, it is note-
worthy that 14 of these plants are large treatment facilities or mega
large-plants. The Besos management facility (Catalonia, Spain) is the
second largest plant in terms of physical treatment capacity included in
the study, with a designed physical treatment capacity of 2,843,750 p.e.

Despite having smaller plants those most other countries, Denmark
ranks fourth with 27 UWWTPs located along its 7500 km of coastline.
Denmark is followed by Germany, which has 5 UWWTPs located along
the North Sea coast and the rest, up to 22, along the Baltic Sea coast,
with the highest number of plants in the least favourable scenario for
SGE-driven water reclamation.

Another country noteworthy, both in terms of the number of selected
wastewater treatment plants and their size distribution, is Greece. 18
plants included in this study are located in Greece, 7 of which are large
facilities or mega large plants. It should be also pointed out that the
largest UWWTP selected is located in Psyttalia, Greece with a physical
treatment capacity of 5,630,000 p.e.

By contrast, countries such as Slovenia, The Netherlands, Latvia,
Romania and Croatia each have only a potential single wastewater
treatment plant where SGE-RED systems could be implemented. In the
case of Slovenia, this is probably due to the small coastal area of this
country (approx. 45 km), and in the case of Croatia, it would be related
to the fact that only 50 % of the UWWTPs connected to the sanitation
network has secondary wastewater treatment implemented as reported
by the European Commission, 2017.

3.2. Environmental benefits of SGE-RED integration in reclamation plants

The expected environmental benefits of the proposed water recla-
mation strategy, in the 281 UWWTPs resulting from this study, have
been estimated by means of two Key Performance Indicators (KPIs)
(Fig. 5) defined in accordance with previous studies in the literature
covering the circularity in water systems, and the performance of
wastewater treatment systems and water reuse strategies (Landa-Can-
signo et al., 2020; Nika et al., 2020; Pereira et al., 2012).



T. Sampedro et al. Science of the Total Environment 906 (2024) 167154

Physical capacity (p.e.) Number of UWWTPs
220,000 T
= 50,000 R
1 1
m >100,000 ' (\ =50 )
A ~ ,’ V'
m >500,000 Finland Mol et
/:ﬁ—\:\
Sweden I|3 domts

Denmark *6 v Estonia :\ (218,' :

oY O =
27 rS0

Latvia >
Ireland The
£3 Netherlands
@ Poland

German
’\ y @
22) | Romania
France \_/ Slovenia /o

7 Croatia
& | ! /o Bulgaria

(3)
Italy
Portugal Spain —
@ 35 ’84\ ) oy
‘ \-__/ 18" Cyprus
N
— Malta

Fig. 4. Distribution map of potential urban wastewater treatment plants for SGE harvesting by country and physical capacity in p.e. The UWWTPs classification
made as a function of their physical capacity is as follows: small plants 20,000-49,999 p.e.; medium-size plants 50,000-99,999 p.e.; large plants 100,000-499,999 p.
e. and mega plants from 500,000 p.e.

SGE-RED
energy

@ Drinking Wastewater
Y @ water influent ‘
; —_— —_— =
Drinking Reclaimed ‘
Treatment Plan wastewater
T Tertiary treatment

Freshwater withdrawals

Fig. 5. Representative definition of KPIs.



T. Sampedro et al.

3.2.1. KPI'1

Reclaimable water (rn3/day) assesses the volume of wastewater
effluent (WW1) that could be reclaimed and reused in each country for
current needs in recreational, agricultural irrigation or industrial pur-
poses, total or partially powered by SGE-RED energy. Consequently,
volume of drinking water saved.

3.2.2. KPI2

Water cycle decarbonization (ton CO; eq./year), this environmental
indicator quantifies the greenhouse gas emissions that could be miti-
gated as a result of (a) the alleviation on freshwater abstraction and
drinking water treatment and (b) the decarbonization of the tertiary
treatment of the WWTP.

3.2.3. Reclaimable water

Fig. 6 displays the potential wastewater reclamation capacity,
considering 174 out of 281 of the UWWTPs included in the study.

Reclaimable water
(thousands of m3/day)

co, . Emissions avoided

(Kt CO, eq./year)
E 2 440

113

10.9

Science of the Total Environment 906 (2024) 167154

According to this Figure, 3.7 million m®/day is the volume of WW1 that
could be recovered in the EU shoreline UWWTPs selected in this study
by feeding the reclamation process with the energy extracted from the
salinity gradient.

There is a lack of information related to the real volume of treated
water in Italian UWWTPs; thus, only 25 out of the 84 plants have usable
wastewater reclamation capacity data. Therefore, it is likely that the real
reclamation capacity could be considerably much greater. In a similar
situation in Sweden, only 4 out of the 16-treatment plants studied have
available data.

In contrast, Denmark, Greece, France, Italy, and Spain have an
abundance of available wastewater reclamation capacity data. In this
context, Spain and Greece exhibit a raised potential for non-
conventional freshwater sources like treated wastewater effluents,
with recoverable wastewater flows of 1.2 and 0.88 million m®/day,
respectively. Additionally, in France, Denmark and Italy the volume of
RW could reach 0.42, 0.44 and 0.3 million m>/day, respectively.

Water Exploitation Index (WEI, %)
B

0.15 70.3
0.7
-
co,
¥
14 11

Fig. 6. Estimated wastewater reclamation capacity expressed in thousands of m>/days (round bars) and avoided carbon dioxide emissions (square bars) in terms of
kt CO, eq./year, and water exploitation index (WEI) in each country (Eurostat, 2017).



T. Sampedro et al.

3.2.4. Decarbonization of the water cycle

The implementation of SGE-RED renewable energy production sys-
tems to drive wastewater reclamation leads to a quantifiable environ-
mental benefit in terms of avoided carbon dioxide emissions due to: (1)
the reduction in freshwater abstractions and its subsequent conditioning
process as consequence of wastewater reclamation and (2) the replace-
ment of fossil fuel energy use in tertiary treatment by SGE renewable
energy free of air pollutant emissions.

Fig. 6 provides the estimated projections of avoided carbon dioxide
emissions. The carbon intensity data of the electricity grid mix of each
EU country included in the study have been sourced from Electricity
Map, 2022. Considering the recovery of SGE through RED, the energy
estimated to be obtained in each WWTP site has been calculated on the
basis of the specific energy (Wh/m®) simulated for the corresponding
receiving waterbody, according to data of Table 1. As a result of the SGE
harvested in the 281 WWTPs selected, the emissions avoided would
amount to 16,515 t of CO; eq./year.

On the other hand, the average energy consumption associated with
the abstraction of new freshwater and subsequent conditioning that has
been considered is 0.4 kWh/m?> of freshwater produced (International
Energy Agency, 2016). Therefore, the CO, emissions avoided due to
energy savings could reach a total of 134,686 t of CO, equivalent per
year along the EU wastewater treatment sector. The reduction of
freshwater withdrawals is the major contribution to the reduction of CO,
emissions.

This decrease in carbon dioxide emissions improves the environ-
mental sustainability of the studied UWWTPs, thus contributing to the
sustainability of the water cycle. The implementation of integrated
water reclamation processes with SGE recovery using membrane-based
reverse electrodialysis technology in the selected EU urban wastewater
treatment plants, could prevent the atmospheric emission of 151,201 t of
carbon dioxide equivalent per year.

Furthermore, Fig. 6 highlights the Water Exploitation Index (WEI)
for each country. This index, as defined by the European Environmental
Agency, represents the average annual total freshwater demand divided
by the long-term average freshwater resources (European Environ-
mental Agency, 2019) within a country. Thus, the WEI offers insights
into the pressure exerted on water resources by total water demand and
identifies nations with high demand relative to their resources, making
them susceptible to water stress issues. In this context, Cyprus, Malta,
Greece, Portugal, Italy, and Spain encountered pronounced water scar-
city conditions within the EU-27. This underscores, as Fig. 6 shows, that
the countries most promising for wastewater reclamation through the
SGE strategy align with those facing the highest WEI-related challenges.

3.3. Current status, challenges and opportunities for water reclamation
powered by SGE-RED

SGE-RED together with water reclamation encourages the imple-
mentation of tertiary treatments in those UWWTPs with no reclamation
steps at a zero-energy cost, or promotes the decarbonization of the
existing reclamation processes.

Table 3 compiles the energy intensity of different tertiary

Table 3

Energy consumption of tertiary treatments in an urban wastewater treatment plant.

Science of the Total Environment 906 (2024) 167154

disinfection and suspended solids removal treatments. In the current
state of development of the RED technology for the exploitation of the
salinity difference in the wastewater-seawater scenario, 0.055 kWh/m>
of regenerated effluent have been generated (Ortiz-Martinez et al.,
2020). This amount of clean energy produced in-situ would already be
able to fully cover the energy requirements of UV irradiation, chlori-
nation, chemicals, disc or sand filtration; or partially cover ozonation,
microfiltration, ultrafiltration or coagulation-flocculation treatment
electricity needs. Furthermore, disinfection treatments that modify the
pH such as chlorination, disinfection with peracetic acid or performic
acid can be also applied, since the commercial ion exchange membranes
used in the reverse electrodialysis module for SGE harvesting are highly
stable in pH acidic and basic environment (Fuel Cell Store, 2022).

In this sense, it is necessary to assess the level of implementation of
reclamation treatments in the selected plants. Considering the selection
of 281 UWWTPs based on the described criteria in the methodology
section, it is noteworthy that a total of 158 cataloged UWWTPs currently
lack on-site tertiary treatment based on the data reported in the official
sources. However, in such plants, SGE-RED water and energy recovery
systems could offer a solution for the recovery of 2.64 million m>/day of
wastewater without additional energy costs and using renewable energy
free of pollutant emissions.

Specifically, a tertiary treatment that involves disinfection, elimi-
nating living microorganisms from wastewater effluent, becomes
appealing for two primary reasons. Firstly, disinfection aligns with legal
criteria for maintaining microbiological quality in the reclaimed water
intended for reuse. Secondly, it contributes to the prevention of fouling
issues with ion exchange membranes in RED stacks (Vermaas et al.,
2013).

Fig. 7 highlights the 123 UWWTPs (44 %) of the study installations
that carry out a disinfection treatment to the wastewater effluent. The
specific treatment details for each plant, categorized by the presence of
secondary treatment, N and P removal, ultraviolet (UV) treatment,
ozonization, salt filtration, chlorination, microfiltration, and other pri-
mary treatments, are outlined in Table S2 of the Supplementary Infor-
mation document. Analysing the results obtained, Greece brings
together the second higher percentage of selected wastewater treatment
plants with disinfection tertiary treatment. This fact means that in Greek
UWWTPs the process of recovery of treated wastewater is favoured,
taking into account that the effluent from the treatment plant is expected
to be of the highest quality. And moreover, the investment costs of WW1
pre-treatment before the RED process is reduced and, consequently,
SGE-RED systems implementation is boosted.

Although with a lower percentage, Spain, Portugal and Italy also
have a great portion of urban wastewater treatment plants in which
some disinfection treatment is applied to their effluent, holding also a
noticeably potential for SGE-RED systems for water reclamation and
energy recovery. In the case of Bulgaria, 3 out of the 281 UWWTPs under
study, UV disinfection is included in all plants.

Coincidentally, countries with higher percentage of UWWTPs that
have implemented tertiary disinfection treatment have their own
legislation concerning the reuse of treated wastewater. These countries
are namely Greece (CMD, 2011), Italy (DM, 2006), Portugal (Marecos

Tertiary treatment Energy intensity (kWh/m®) Average % of energy intensity covered by SGE Reference
UV irradiation 0.015-0.066 100 (Plappally and Lienhard V, 2012)
Chlorination 2107°-2:103 100 (Arkhangelsky et al., 2017)
Ozonation 0.03-0.26 38 (Rodriguez et al., 2012)
Chemicals 0.009-0.011 100 (Longo et al., 2016)
Disc filters 0.003 100 (Belloir et al., 2015)
Sand filtration 0.01-0.1 100 (Arkhangelsky et al., 2017)
Microfiltration 0.06-0.14 55 (Plappally and Lienhard V, 2012)
Ultrafiltration 0.11-0.15 42 (Kehrein et al., 2021)
Coagulation-flocculation 0.2 28 (Arkhangelsky et al., 2017)




T. Sampedro et al.

m UV mCH mOZ m PAA mPFA = Two disinfection treatments

Science of the Total Environment 906 (2024) 167154

No disinfection

N° UWWTPs

Bulgaria
Greece NI 18
ey o4
portugel | W 10
spain - | 35
Ireland _ 4
France _ 37
Germany . 22

0% 10% 20% 30% 40% 50% 60% 70% 80% 90% 100%

% of WWTPs

Fig. 7. Percentage distribution of selected UWWTPs according to the disinfection treatments applied to the effluent and number of treatment facilities in each
country. The disinfection treatments considered are ultraviolet (UV), chlorination (CH), ozonation (OZ), peracetic acid (PAA) and performic acid (PFA).

and Albuquerque, 2010), Spain (RD (Royal Decree), 2007) and France
(Decree 02/08/2010, 2010).

Considering only the 123 UWWTPs with disinfection treatment, the
implementation of tertiary processes for the removal of suspended solids
has been examined. There are 92 UWWTPs that limit their tertiary
process to disinfection, which would present an opportunity to include
solids removal and reclaim 0.5 million m®/day of water at zero-energy
cost.

Thirty-one UWWTPs (25 %) with a disinfection stage also include
some treatment for the removal of suspended solids. The suspended
solids removal processes applied in these UWWTPs can be divided into
physical treatments (20 % of the 31 UWWTPs) such as microfiltration,
ultrafiltration and sand filtration, and physico-chemical treatments (2
%) such as coagulation-flocculation. The remaining 3 % corresponds to
installations combining filtration and physico-chemical treatment.

The existence of treatment facilities that carry out two tertiary